36°’ RIDING LAWN TRACTOR-MODEL NUMBER L 1900AT

SCHEMATIC DIAGRAM v
RED Bl BLACK
o ||| | o
. -
RED ]
L Lo RED ' s
INTERLOCK SWITCHES | } _
FOOT PEDAL  ATT'MENT CLUTCH ! ] :
DEPRESSED | {CLUTCH OFF) | | |
WHITE SWHITER= = 5 WHITE | | -
3 SOLENOID
° )
SEAT
SWITCH
(NOT OCCUPIED)
IGNITION
]
FUSE  gep SWITCH
30 AMP
_ IGNITION !
IGNITION SWITCH UNIT
SR S— Y
iR
POSITION | CIRCUIT L N\ BLACK SPARK PLUG
Q '
OFF M-G
DIODE
ON B-L CHARGING 4
COoIL
START B-S 4 N
3 AMPS DC 20 VOLTS AC (MIN:
AT 3600 RPM, BATTERY IN LINE
m ORANGE _ WHITE A.C.COIL
T it
B oo o—o» § o
HEADLIGHT
| & e s ]
= . e 4 BROWN BLACK
LIGHT SWITCH R
K - ﬁ 2®
YOUR TRACTOR IS EQUIPPED WITH A SPECIAL AL- YELLOW BLACK
TERNATOR SYSTEM. THE LIGHTS ARE NOT CON-
NECTED TO THE BATTERY. BUT HAVE THEIR QWN )
ELECTRICAL SOURCE. BECAUSE OF THIS, THE CHASSIS /77
BRIGHTNESS OF THE LIGHTS WILL CHANGE WITH U
THE ENGINE SPEED. AT IDLE SPEED THE LIGHTS
WILL DIM. AS THE ENGINE IS SPEEDED UP, THE
LIGHTS WiLL BECOME THEIR BRIGHTEST.
WIRING INSULATED CLIPS
1t tnsulated Clips and Cable Tics were removed for servicing of uit, they should be replaced to properly secure your wiring.

1S

4



FIEPAIR PARTS

ELECTRIC & ENGINE

gl

36"’ RIDING LAWN TRACTOR--MODEL NUMBER L1900AT

OPTIONAL EQUIPMENT
Spark Arrestor Muffler

O




REPAIR PARTS

E_ECTRIC & ENGINE

VA

KEY
NO.

1

FONOU R WN

PART
NO.

74291016

6452R
73025
4632H
73731000
71706
109553X
74181008

120298X
4406R
10040500
7552H
719J
109081X
98000134
9272R
67187
70456
11030400
73490400

+ 2521R

225J
13200300
5320R
13280328

. 14074

6794R
53490
1795J
17490624

109560X
121064X
108824X
255707

36" FﬁDING LAWN TRACTOR--VIODEL NUMBER L1900AT

DESCRIPTION

Screw, Machine Phillips Truss Head
No. 10-24 x 1

Headlight

Headlight Support

Locknut No. 10-24

Nut - Keps No. 10-24

Wire Assembly

Switch - Interlock, Attazhment clutch

* Screw Machine Phillips Pan Head No.

10-24 x 112 ‘

Wire Harness - Ignition
lgnition Switch (inc. Key No. 12)
Lockwasher

Key Set

Terminal Cover

Solenoid

Nut, Speed No. 10-24
Battery Pack

Battery Rod

Battery Bolt

Lockwasher - Int./Ext. 1/4

* Wing Nut 1/4-20

Insulated Clip

Battery Terminal Cover

Std. Elbow 90° 3/9 - 1€ NPT
Insulated Clip

Pipe Nipple

Exhaust Gasket

Insulated Clip

Locknut 1/4-20

Belt Keeper

Screw, Hex. Hd. Thd. Flolling
3/8-16 x 1 - 1/2

Muffier

Switch, Seat

Fuse - 30 Amp )
Engine - Briggs and Stratton 10 H.P.
Type No. 0111-01

PART
NO.

110712X
© 74760412
19091216
10040400
73220400
2957
4559
596J
74760512
11151000
32584
73350400
719J
" 91084
10090400
71031008
73951000
6347R
74714
10040600
104445X
i 109730X
74760412
10090400
© 74191008
73731000
74641008
677A822

101539X
101572X

120293X
120292X

DESCRIPTION

Light Switch

Hex Bolt 1/4-20 x 3/4

Washer 9/32 x 4/4 x 16 Ga.
Lockwasher 1/4 - Heavy

* Hex Nut 1/4-20

Cable Assembly (Solenoid to starter)
Cable Assembly (Battery to Solemid)
Cable Assembly (Battery to Ground)
Bolt 5/16 x 18 x 3/4

Lockwasher, Int Tooth 5/8

Nut - Fiat

Nut - Hex Jam "'/4-20

Tie - Cable

Plug, Oil Drain

Washer - Lock 1/4

Screw, Hex Washer Hd. 10-32 x 1/2
Nut, Keps #10-32

Fuse 30 AMP

Exhaust Tube

Lockwasher, 1/4

Switch Interlock

Heat Shield

Boit

Lock Washer

Screw-Cr. Pan Mach, #10-24
Nut-Keps #10-24 .

Screw, Pan Hd. #10-32 x 1/2
Spark Arrestor Muffler

Sheet - Instruction, Trac-

tor 15° Slope English)

Sheet - Instruction, Trac-

tor 15° Slope 'French)

Owners Manual (French)
Owners Manual (Engligh)

*

-

»

*

*

"STANDARD HARDWARE--PURCHASE LOCALLY



FIEPAIR PARTS

RIDING LAWN TRACTOR--MODEL NUMBER L1900AT

36’

NV

24

CHASSIS

A \
SN s/\ﬁmwﬁ«ﬁ IV,.V, ) b ,
DGR\

103

(Dse
Bz

B

)
EvLm %

c
* =y
79 82 {87 i 82 []93 ¥ 102 °
3 E
&80 ©p 84 @ 7 & :
©i8 ©s3

-
A .

18



REPAIR PARTS

CHASSIS o G
NO. NO.
1 388366
2 3894366
3 120019X
4 1539
5 1640J
6 74760512
7 73680500
8 74760508
9 73510500
10 120201X
1" 19112010
12 1133J
13 110839X
18 74780520
19 109641X
= 20 5929J
21 74760616
22 73680600
23 1094 70X
24 17480508
25  120171X
B 26 5930J
27 71198X004
28 74760516
30 74760644
31 71194
32 71206
33 . 19122006
34 120394X
35 79294
36 61159
37 74191008
38 17720408
39 120016X
40 109322X
41 1136J
42 11354
43 104355X3
44 98000131
45 73427
46 17760412
47 74145
48 71190
49 18394
*STANDARD

36" RIDING LAWN TRACTOR--MODEL NUMBER L1900AT

DESCRIPTION

Fender - L.H.

Fender - R.H.

Rear Cover

Foot Rest, L.H.

Foot Rest, R.H.

“Bolt, Hex 5/16 - 18 «« 3/4
Locknut - Gripco 5/16 - 18 Gr. B
Bolt, Hex 5/16 - 18 x 1/2

Nut, Keps 5/16 - 18

Decal - H.P. and Speed

Washer 11/32 x 1 -1/2 x 10 Ga,
Decal - Clutch and Brzke
Seat

*Bolt, Hex 5/16 - 18 x 1
Grommet

Transaxie Support

*Bolt, Hex 3/8 - 16 x 1
Locknut - Gripco 3/8 - 16
Cover Plate

Screw - Hex Hd. Thd. Rolling 5/16 - 18
x 1/2

Chassis Cover w/Silk Screen

Plate - Stiffener
Axle Strap

“Bolt, Hex 5/18 -
Bolt - Hex 3/8 -
Fuel Line

Toe Hitch
Washer 3/8 x'1 -
Chassis

Control Throttle {inc. key No. 36)
Knob - Control

“Screw, Pan Hd. Mactine No. 10 - 24
x 1/2

Screw, Hex Washer Hd. Thd. Cutting
1/4 - 20 x 1/2 Type 23

Dash Weldment

Decal - Hood, R.H.

Decal - Dash, Instructions

Decal - Dash, Controls

6 Hood Weldment

Screw, Hex Washer Hd. Mach. 5/16 - 18
x 3/4

Fuel Tank

Screw, Truss Hd. Phillips Thd. Cutting
14 - 20 X 3/4 Type 23

Fuel Cap

Brake Rod Bracket

Engine Base

- 14 Gr. 5

1851
16 x 22 - 3/4

1/4 : 6 Ga.

HARDWARE PURCHASE LOCALLY

KEY
NO.

PART
NO.

71178
74760544
71431
3744366
74307
4632
1002251
110356X
109324X
73731000
76020312
74981020

470J
120357X
109321X
17480512

8937R
2029J
6999R
7206J
78274
2751R
104290%
109323X
19111216
71924
74760412
10040400
19091116
74780816
19171616 _
10040800
121069X
1094 74X
105529X
105513X
19131210
121068X
121067X
120609X

..17490612

109867X
120033X
110129X
110327X
110357X
19060716
17490512

121094X
19161616

DESCRIPTION

Rocker Bar Support
“Bolt, Hex 5/16 - 18 x 2 - 3/4
Bushing

- Grill Frame

Battery Cap
Locknut No. 10 - 24
Hood Latch

“Cap - Snap

Decal - Headlight
Nut, Keps No. 10 - 24
*Cotter Pin 3/32 x 3/4
Screw - Cross Recess, Pan Hd. Machine
No. 10-24 x 1-1/4
Hood Bumper
Decal - Dash, L.H.
Decal, Hood, L.H.
Screw - Hex Washer Hd. Thd. Forming
Type TT 5/16 - 18 x 3/4
Hood Strip
Weldnut
Hose Clamp
Spacer - Split
Decal - Brake, Parking
Clip - Fuel Line
Decal - Grill Stripe
Decal - Logo
*Washer 11/32 x 3/4 x 16 Ga.
Cable - Tie
‘Bolt - Hex 1/4 - 20 x 3/4
*Lockwasher 1/4
Washer 9/32 x 11/
*Bolt, Hex 3/8 - 16
Washer 17/32X1X16 G
‘Washer - Lock 2
Pan, Seat
Plate, Seat, Reinforcement
Bolt - Shoulder 5/1¢ - 18
Bracket - Pivot, Sea:
Washer 13/32 x 3/4 x 10 Ga.
Snrma ComDressmn L.H.
Spring Comp. R
Washer
Bolt
Spring, Compression
Spacer, Pivot
Decal Caution
Decal Caution (French)
Washer - Snap Cap
Washer 3/16 x 7/16 x 16 Ga.
Screw-Hex Wsh. Thr, Roll 5/16-18 x 3/4

Shoulder Bolt
Washer 15/32 x 1 % |8 QGa,



REPAIR PARTS

RIDING LA'WN TRACTOR--MODEL NUMBER L1900AT

36”

w
=
@
[a}
w
b4
<
T
o
€L
O
-
>
=
A

20

L]
e °

<@

S

Veesemmg TRANSAXLE PULLEY

TO IDLER PULLEY TO TOP
GROOVE OF ENGINE PULLEY

ﬁ;s\

.
3




REPAIR PARTS
36" RIDING LAWN TRACTOR--MODEL NUMBER L1900AT:

CLUTCH.BRAKE & DRIVE

Lz

KEY PART DESCRIPTION KEY PART 'DESCRIPTION .
NO. NO. NO. NO.
1 59424 3elt Guide 32 76020415  *Cotter Pin 1/8 x 1
2 65053 \Woodrufft Key #6 33 74419 Clutch Rod
<] 5912 Spacer 34 3734 Parking Brake Rod
4 6278J Keeper - Belt 35 78214 Grip
5 74760644  Bolt, Hex 3/8 - 16 x 2 - 3/4 36 71222 Pedal Plate
6 5925) Pulley - Transaxle 37 72140503  Bolt, Carriage 5/16 - 18 x 3/4 Gr. 5
7 2228M Woodruff Key No. 9 39 67365 Foot Pad
8 59284 ‘/-Belt 40 71199 Pedal Bracket
9 71241 IMid Belt Guide 41 2751R Clip - Fuel Line
- 10 18131416 Washer 13/32 x 7/8 x * 6 Ga. 42 73229 Clutch Arm Assemtly
12 71923 l:ngine Pulley ‘ 43 71195 Spacer
13 74610624 ot 3/8-24 x 1 3/4 Gr. 5 44 78224 Grip
14 19122405 \Vasher 3/8 x 1 1/2 x 5 Ga. - 45 71242 Clutch Handle
15 120297X Brake Rod f 46 71191 Clutch Arm Assemtly
16 19131216 Washer 13/32 x 3/4 x 16 Ga. 47 19171616  Washer 17/32 x 1 » 18 Ga.
17 76020312  'Cotter Pin 3/32 x 3/4 48 23644 Pin, Spiral 3/16 x 1
18 71616 Spacer 49 74474 Blade Clutch Rod
19 19111216 \Vasher 11/32 x 3/4 x 16 Ga. 50 71248 Sprina
20 106888X Brake Spring 51 100408600 *Lockwasher Heavy 3/8
21 73680600 Mut - Crownlock 3/8 - 16 52 12000028  Retainer Ring
22 71204 ldler Bracket 53 74780512 *Bolt, Hex 5/16 - 13 x 3/4 Gr. )
23 74760512  ’Bolt, Hex 5/16 - 18 x 3/4 54 19131210  Washer 13/32 x 3/4 x 10 Ga.
24 71202 Bushing 55 71204 Switch Bracket
25 1 73680500  Locknut - Gripco 5/16 - 18 Gr. B 56 73680500  Locknut - Gripco 5/°6 - 18
26 67400 Fulley - Idler 57 73510500  Nut - Keps 5/16 - 13
27 74760624  “*Bolt, Hex 3/8 - 16 x 1 - 1/2 58 110422X Spring
29 20444 Spring - ldler 59 . 120295X"  Arm Brake
30 6048J Foot Pedal 60 73680600 Nut, Crownlock 3/8-18 1INC
31 71223 Fedal Shaft : 61 73350600 Nut, Jam 3/8-18 UNC
62 74780512 Bolt 5/16-18 UNC X 3/4
63 73680500 Nut, Crownlock 5/16 - 18UNC

*STANDARD HARDWARF - PURCHASE LOCALLY



REPAIR PARTS

36" RIDING LAWN TRACTOR--MODEL NUMBEF! L1900AT

STEERING AND WHEELS

2BA

%




REPAIR PARTS

STEERING AND WHEELS

€e

KEY

zZ
o= S

U N
PLON-OOQONOON W

~Noo

18

PART
NO.

100711L
1007 13N
17211008

733940800
677A208
15544
74580
100712K
19212013
1572H
120017X
74760512
736805CD
101060M
101429X
71208
12000023
19211621

101171K
71219
7810H
71185

62079

29354
19252016
71653
4445H1
71652
12000001
65139
59192
27034

415049

36’’ RIDING LAWN TRACTOR--MODEL NUMBER L1900AT

DESCRIPTION

S:eering Wheel Adapter

S eering Wheel

Hax Washer Hd. Sht. Me+al Screw No.
13- 16 x 1/2 Type AB

*Nut, Hex Jam 1/2 - 20

S:eering Shaft Assembly

Bushing - Steering

Shaft Spacer

Washer

Washer 21/32 x 1 - 1/4 < 13 Ga.
Pin - Rolt

S:ecering Bracket ASM

*Bolt - Hex 5/16 - 18 x 3/4
Locknut - Gripco 5/16 - 18

G2ar

Steering Rod

Bushing

Klip Ring

Washer 21/32 x 1 x 21 Ga.

(G - 4 as required)

Spacer - Split -

Diag Link

Nut, Centerlock 3/8 - 24 UNF
Steering Arm Assembly

Spring Pin 174 x 1 - 1/4

Spacer .
Washer 25/32 x 1 - 1/4 » 16 Ga.
Ti'e (18.00 - 9.50 x 8)

Tube - Tire (not furnished with Tractor)
Rin

E Ring

Valve Stem

Valve Cap

Scuare Key 3/16 x 2

Transaxle Assembly - Focte

(sre pages 26 and 27 for parts
brrakdown)

PART
NO.

104532X
74760848
19171416
73680800
67151
71188
677A169
677A168
73240
9530R
74760612
73810500
73680600
71651
4479R
625J
677A98
105783X
106279X
105700X
18151216
76020416
19091210
105701X
106632X
109325X
2228M
12000040
3366R
100710L
189211616
109420X
10040400
71040412

DESCRIPTION

Rocker Bar Assembly

Bolt, Hex 1/2 - 13 x 3 :
Washer 17/32 x 7,8 « 16 Ga.
Locknut - 1/2 - 13

Bushing

Pivot Spacer

Spindle Assembly - L.H.
Spindle Assembly - R H.

Tie Rod

Groove Pin

“Bolt, Hex 3/8 - 16 x 3/4
Nut - Hex Nylon 5/16 - 24
Nut - Crownlock 3/8 - 16
Tire (15 x 6.00 x 6)

Tube - Tire {not furnised with Tractor)
Bearing

Rim Assembly (Inc. Key No. 50)
Rod, Shifter

Knob - Control

Sprina, Torsion

Washer 15/32 x 3/4 x 16 Ga.
*Cotter Pin 1/8 x 1 .
Washer 9/32 x 3/4 x 1) Ga.
Washer « Shift Plate

Shift Plate

Decal - Steering Wheel

Key - Woodruff

Ring - Klip

Bearing

Insert - Steering Wheel
Washer 21/32 x 1 x "6 Ga.
Sleeve, Steering

Washer Lock 1/4

Bolt Hex 1/4-28X3/4

*STANDARD HARDWARE--PURCHASE LOCALLY



FIEPAIR PARTS ’
36" RIDING LAWN TRACTOR--MODEL NUMBER L1900AT

JACKSHAFY PULL!Y§
NOWER 1 TO BOTTOM GROOVE

60 &8 ,6\@ OF ENGINE PULLEY N\
» i
NS

24

=

]

l
b

"ol




REPAIR PARTS

MOWER

18]
N

KEY

z
©

PO
DOPWN QOO APLWN =

-

N = -
O W o~

PART
NO.

74610644
9536H
101061N
73680600
1663J
7740J
71669
667J
19111216
72937
67337
72140508
7368050C
71300
71301
76020312
7380060C
1747J
74230416

19091616
73680400
74014
72915
71297
74760512
71616
76020416
19151216
72140506

106577X
71525
71524
62828

e
105772X

36"" RIDING I.AWN TRACTOR--MODEL NUMBER L1900AT

DESCRISTION

Hex 301t 3/8- 24 x 2 -3/4Gr. 5

Gauge Wheel

Fivzt Rod Assembly

Muz - Crownlock 3/8 - 16

flad - Plunger

(Cap - Lever Plunger

Sprirg

Pin - Drive Lock

Wesher 11,32 x 3/4 x 16 Ga.

{Quzdrart Assembly

Pivot Red Support

B3o't, Carriage 5/16 - 18 x 5/8 Gr. 5

Lee<nut - Gripco 5/16 - 18 Gr. B

Adjastment Rod

raanion

‘Cotter Pin 3/32 x 3/4

l.ocknu® wrWasher 3/8 - 16 UNC

Grip. Handle

'Screw. Phillips Pan Hd. Machine 1/4
2 1

- 20 x

‘Nasher 9/32 x 1 x 16 (3a.

*Nuz, Hex Lock 1/4 - 20

Sway Chain

I’z-3'lel Rod Assembly

Pz-attel Link

*Bolt, Hex Head 5/16 - 18 x 3/4
Spacer

*Cozter Pir 1/8 x 3/4

‘Nasher 15/32 x 3/4 x 16 Ga.
*3olt, Carr age Sh. Shoulder 5/16 - 18
x 3/4 Gr. b

3rake Assembly

3-gke Rod - L.H.

3-ake Rod - RH.

vV Selt .

Jackshaft Assembly

KEY

PART
NO.

17490612
17480620

100668L
677A745
8055J
71276
71277
71278
71298
71299
722408608
19131407
120262X
72610624
19133808
101025K

71526
100569K
120244X
191114165
10030600
191313153
7375H
7810H
3495J
5846R
101062K
19131614
105304X

DESCRIPTION

Screw - Hex Washer Thd. Rolling 3/8 -

16 x 3/4 Type TT

Screw - Hex Washer Thd. Rolling 3/8 -
16 x1-1/4Type TT

Plate - Support

Housing w/Sitk Screening

Runner - R.H,

Housing Bracket - L.H.

Housing Bracket - R.H.

Channet

Belt Keeper - L.H.

Belt Keeper - R.H.

*Bolt, Carriage 3/8 - 16 x 1
Washer 13/32 x 7/8 x 7 Ga.
Blade

*Bolt, Hex 3/8 - 24 x 1 -1/2Gr. 6
Washer 13/32 x 2 - 3/8 x 8 Ga.
Deflector (Discharge Guard) w/Silk
Screen

Discharge Spring

Hinge Rod

Bracket - Deflector

Washer 11/32 x 7/8 x 16 Ga.
Lockwasher 3/8

*Washer 13/32 x 13/16 x 16 Ga.
Bushing

*Nut - Lock 3/8 - 24

Label - Warning CP3C

Pushnut

Bushing - Height Aclj.

Washer 13/32 x 1 1« 14 Ga.

Cap - Sleeve

*STANDARD HARDWARE--PURCHASE LOCALLY



vraey EUTED COLETE § WP o= s

- 36" RIDING LAWN TRACTOR--MODEL NUMBER L1900AT

TRANSAXLE FOOTE--MCDEL NUMBER 4150-49

TRANSAXLE
WARRANTY SERVICE MUST BE PER-
FORMED BY AN AUTHORIZED FOOTE
DEALER.
B
16 [
O
17 A s
18 X > \J

- /\
P 25 \~\
,,,o:;j 26
{C 7P
23 Y AT
SETONLAEY (&




REPAIR PARTS

26" RIDING | AWN TRACTOR--MODEL NUMBER L1000AT
TRANSAXLE FOOTE--MODEL NUMBER 4150-49

TRANSAXLE
KEY PART . DESCRIPTION KEY PART DESCRIPTION
NO. NO. . NO. NO.
1 3655-8 Housing, Upper 38 3408 Washer, Plain, .758 x 1.25 x .020
2 1360 Screw, Tapping, 1/4-20 x 1.311Lg. 38 3732 Washer, Plain, .758 x 1.25 x .025
3 3396 Screw, Tapping, 1/4 - 20 x .B75Lg. 38 3184 Washer, Plain, .758 x 1.25 x .031
4 1151 Ball, Detent 38 3733 Washer, Plain, .758 x 1.25 x .035
5 3626 Spring, Detent 38 3198 Washer, Plain, .758 x 1.25 x .040
6 3623 Screw, Set 38 3734 Washer, Plain, . 758 x 1.25 x .045
7 1099 Ring, Retaining 38 3735 Washer, Plain, .758 x 1.25 x .060
8 1441 Washer, Plain, .632 x 1.00 x .020 38 3736 Washer, Plain, .758 x 1.25 x .055
8 1423 Washer, Plain, .632 x 1.00 x .026 38 3180 Washer, Plain, .758 x 1.25 x .062
8 1082 -Washer, Plain, .632 x 1.00 x .031 39 3646 Gear, Spur, 12T
8 1424 Washer, Plain, .632 x 1.00 x .036 40 3866 Gear, Spur 20T
8 1068 Washer, Plain, .632 x 1.00 x .041 41 3718 Gear, Spur, 257
8 1425 Washer, Plain, .632 x 1.00 x .046 42 3683 Gear, Spur, 31T
8 1358 Washer, Piain, .632 x 1.00 x .050 43 3714 Spacer
8 1145 Washer, Plain, .632 x 1.00 x .060 44 3657 Shaft, Drive
8 1319 Washer, Plain, .632 x 1.00 x .082 45 1145 Washer, Plain, .640 x 1.00 x .060
9 3312 0O-Ring 46 3191 Seal, Felt
10 1425 Washer, Plain, .632 x 1.00 x .046 47 3184 Washer, Plain, .758 x 1.25 x .031
11 1374 Key, Woodruff. No. 9 48 3846 Axle, L.H.
12 4134 Assemb?y Kit, Input Shatft (Inc's 49 3780 Gear, Miter, 15T
Key No's 7, 8, 9, 11, 13, 14, 73 and 50 3656 Ring, Retammg
2 each Key No's 71'& 74) 51 28’29 Gear, Snur 2
13 3590 Pinion, Bevel, 14T 62 3840 Shaft, Cross
14 3624 Ring, Retaining 53 3781 Gear, Miter,-15T
15 3625 Chain, 24 Pitches 54 3845 Axle, R.H.
16 1542 Bearing, Flange 55 4192 Ass’y., Shifter
17 3773 Gear, Spur, 147 56 3775 Cap., Support
18 3631 Collar, Clutch 57 3654-8 Housing, Lower
18 3676 Key, Clutch 58 3757 Puck, Friction
20 1369 Key, Woodruff, No. 3 59 3276 Disc, Brake
21 3663 Shaft, Intermediate 60 3758 Spacer
22 1375 Key, Woodruff, No. 61 61 3862 Assembly, Jaw, Brake
23 3627 Ring, Retaining 2 29QQ Din Dgearg!
24 3640 Sprocket, 18T. 63 3768 Lever, Actuating
25 3841 Spacer 64 3874 Puck, Friction
26 3786 Gear, Spur, 37T 65 3873 Bracke!, Anti-Rotation
27 3422 -Spacer, .630 x 1.00 x .169 66 3875 Screw Tappmg 5/16- 18 x2.25
28 3867 Gear, Spur, 30T
28 3783 Gear, Spur, 25T 867 3760 Washe. Plain, .321 x 1.00 x .055
30 3741 Gear, Spur, 197 68 3847 Nut, Lock, 5/16 - 24
31 3715 Spacer 1.33 x 1.50x .375 69 3783 V-Ring
32 3628 Washer, Plain, .640 x 1.37 x .061 70 3724 Screw, Tapping 5/16- 18 x 1.44 Lg.
33 4286 Assembly, Gear, Comb, 12T & 35T 71 3876 Washer Plain .632 x1.38 x .046
24 3IAGR Shaft, Idler 73 43G0 Giease
35 1959 Washer, Plain, .631 x 1.00 x .010 73 SEEE Input Shatt (Order Key No. 12)
§ ‘75 ggf;ﬂ gproci};l 9!T42T 74 “e-e Bearing, Needis (Order Key No.12)
5 ear, Bevel, i
38 3749 Washer, Plain, .758 x 1.12 x .010 75 120478 Washer Plain 543 x .81 x 059
38 3652 Washer, Plain, .758 x 1.12 x .015 “USE IN VARIOUS COMBINATIONS TO MAINTAIN
38 3693 Washer, Plain, .758 x 1.12 x .020 PROPER CLEARANCES
38 3653 Washer, Plain, .758 x 1.12 x .025

+NOT SOLD SEPARATELY--ORDER KEY NO. 12

27



REFAIR PARTS -

BRIGGS AND STRATTON 10 H.P. ENGINE--MODEL NO. 255707, TYPE NO. 0111-01

CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP
C 9

ALL ENGINE PARTS MUST BE PUR- o ==
CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LOCAL
BRIGGS AND STRATTON DEALER. g

112 1

NS

]
96

L_J
e,
94

DECAL KIT

GASKET
\ SET
i - /

114 ' 28 w{




REPAIR PARTS

36"’ RIDING L AWN TRACTOR--MONFI N{IMRFR | 1a00AT

BRIGGS AND STRATTON 10H.P. ENGINE--MODEL NO. 255707, TYPE NO. 0111-01

CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

PART
NO.

93158
398333
398260

222561
224061
92284
83805
222562
221535
93496
93572
231039
491594
260695
92731
Q93722
90576
398808
83572
262348
260584
93381
356811
221798
93163
222744

1391373

396324
351086
231597
27803
280100
3814086
222698
4351646

65305

221596
261482
261185
26828
262135
282260
262248
212897
83630
212359

DESCRIPTION

Screw - Blower Hsg. Mtg. Sem
Housing - Blower

bBushing - Cylinder

NOTE: Requires Special Tools
For Installation
Cup - Screen Mig.
Washer - Spring
Nut - Hex
Screw - Sem
Screen - Flush Rotating
Clamp - Casing
Screw - Sem
Screw - Control Brkt. Mtg.
Spacer - Control Brid. Mig.
Plate - Gov. Control

Spring - Governor
Washer - Lock - Shakeproof
Terminal - Spade
Nut - Hex 8 - 32
Wire - Ground
Screw
Link - Governor
Spring - Governor Link
Screw - Armature Mtg. Sem
Armaiure - Magneto
Terminal - Ignition Cable
Screw - Cylinder Shield Mtg. Sem
Cover - Cylinder Head
Plug - Spark :

heel Puller

Elbow - Spark Plu
Screw - Cylinder Head
+Seat - Intake Valve
+Seat - Exhaust Valve
+Guide - Exhaust or Intake Valve
Avad - \J unosr
*Gasket - CyhnderHead
Shield - Cylinder
Counterwe;ght Assembly
&c Key No. 89

linder Assy (nc Key No. 61)

Bushlng Gov. Crank

*Gasket - Valve Cover

Tubs - Breather
ea!her Assembly

Key - Flywheel

Crankshaft to replace Crankshaft

1e?r Ke¥ Order Part No. 94196
Spring - intake Valve

Rstainer - Intake Valve

Vaive - Intake

Valve - Exhaust

Spring - Exhaust Valve

Gaar - Timin

Rotocoil - Exhaust Valve

Tappet - Valve

Gear - Cam

Retainer - Exhaust Valve Rotocoil (2)

Link - Counterweight

¢

29

KEY PART
NO. NO.
81 231058
82 93307
83 93306
84 222450
85 92613
86 231082
87 490927
88 93875
89 298909
90 222299
91 92909
92 490348
93 260924
94 299691
94 391286
95 391780
S5 391781
95 391782
S5 3551783
96 391285
896 391287
96 391288
96 391289
97 270808
97 270915
97 270916
98 391784
99 291 675
101 93585
102 393411
104 398525
105 66768
106 94160
107 261242
110 490815
111 90200
112 26157
113 89838
114 ——
116 391841
116 270920
17 83804
118 223394
118 352067
120 280134
121 68838
122 491323

OESCRIPTION

Crank - Governor

Ratainar - F-Ring

Cotter - Hairpin

Washer - Governor Crank

Bolt - Governor Lever

Nut - Hex 10- 24

Lever Assy. - Governor (inc. Key
No.'s 85 & 86)

Screw - Counterweight

Pin - Counterweight

Lock - Conn. Rod Screw

Scraw - Conn. Rod

Rod Assy. - Conn. (Inc. Key No's

90 & 91)

NOTE: For Connecting Rod With .020"
Undersize Crank Pin Bore - Order No.

430469

Lock - Piston Pin

Pin Assy. - Piston - Std. (inc. Key
No. 93)

Pin Assy. - Piston .005" O.S.
Ring Set - Piston - Std.
Ring Set - Piston .010" O.S.
Ring Set - Piston .020" O.S.
Ring Set - Fision .030° O.5.
Piston Assy. - Std. (Inc. Key No's
93 & 95)
Piston Assy. - .010" O.S.
Pisten Assy. -.020" O.S.
Piston Assy. - .030" O.S.
*Gasket - rankcase Cover 1/64" thick ;
*Gasket - Crankcase Covsr .005" thick :
"Gasket - Crankcase Covar .009" thick
Sump - Oil (Inc. Key No.s 97 & 99)
Seal Oxl
rlug Il Uli Uld"l
Screw - Sump Mtg. Sem
Gasket Set
Insulator Assembly
Plug - Oil Filler
Pin Eccentric
Eccentric - Crankshaft
_ Oil Slinger, Gov. Gear & Bracket Assy. .
Screw—Machine, Fill. Hd
Spring-Throttle Adjustment
rench-Spark Piug -’
Decal Kit
Cap and Dipstick-0il Filler
Seal-0i! Filler Cap
Screw-Clamp Mtg.
Clamp-01t Filler Tube
Fitt Group-0Qil
Tube-0Oil Filler
Seazl-Fiiler Tube
Oil - Sea!

+Specta! Tools Required to Install
*“Included in gasket Set - Part No. 393411



REPAIR PARTS

38" RINDING | AWN TRACTOR-MODEL NUMBER | 1000AT
BRIGGS AND STRATTON 10 H.P. ENGINE--MODEL 255707, TYPE NO. 0111-01

CARBURETOR

ALL ENGINE PARTS MUST BE PUR-

CHASED THROUGH AND WARRANTY ;
SERVICE PERFORMED BY YOUR LOCAL o '
BRIGGS AND STRATTON DEALER,

CARBURETOR
OVERHAUL KiT

30



REPAIR PARTS

CARBURETOR
KEY  PART
NO.  NO.

1 222380

Z LLL[ID

4 83622

5 398970

6 222382

7 270843

8 333456

9 383474
10 93621
1" 94018
12 270382
13 222010
14 93499
15 390684
16 213115
17 221997
18 211712
19 261116
20 $1920
21 26157
2 55043
23 299740
24 292681
25 270511
26 299707
7 222433
28 221995

36"RIDING LAWN TRACTOR--MODEL NUMBER L1900AT

BRIGGS AND STRATTON 10 H.P. ENGINE--MODEL NO. 255707, TYPE NO. 0111-01

§

DESCRIPTION

Cup - Air Cleaner Support
Arr Cleaner, Spacer
Screw - Air Cleaner
Seal - Throttle Shaft
Plate - Air Cleaner Cartridge
Air Cleaner - Element
Diode & Connector
Stator - Alternator (Inc. Key No's.
8 & 10}
Screw - Sem
Screw - Sem
Washer - Choke Shaft
Vaive - Choke
Screw - Throttle & Choke Valve
Mtg. Sem
Shaft & Lever - Choke
Ventur: - Carburetor
+Plug - Welch
Stop - Throttle
Spring - Choke Return
Screw - Machine, Fill. Hd. §-32x 5/8
Spring - Throttle Adjustment
Fin - Tnrottie Stop
+Nozzle - Carburetor
+Valve Assembly - Carburetor Idle
+Gasket - Float Bow!
Float - Carburetor
Vaive - Throttle
Bowl - Float

31

KEY
NO

30
31

33
35
36
37
38
39

331787

93572
394681
222311
67218
3396568
222014
231323
491562

491006
270872
93357
93984
391988

395405

~nsnnr
STFrOUY

392134

. 93523

261610
393815

93053
298080
280118
93323
391786

270853
394638

DESCRIPTION

P - oy £ ke
1P - et Hinge
Body Assembly Carburetor (Inc.
Key Ne. 17}
Screw
*Valve - Fuel Inlet
Bracket - Carburetor
Connector - Fuel Pipe
+Valve - Needle
+Washer - Float Bow!
+Screw - Nozzle .
Carburetor Assy. {Inc. Kev No.'s 12,
13, 14, 15,16, 17, 18, 19, 20, 21, 22,
23,24, 25, 26, 27, 28, 29, 30, 31, 32,
33, 36, 37 & 38) (Choke-A-Matic)®
Shaft & Lever - Throttie
* Gasket - Carburetor Mounting
Screw - Carburetor Mounting .
Screw - Sem
Flywheel & Ring Gear Assy. - Magneto
{Inc. Key No. 47)
Cover & Shield - Starter
Moiur - Sterting
Gear - Ring (Inc. Mounting parts)
Screw - Sem
Link - Choke
Line - Fuel (Inc. Key No. 51)
(11" Long)
Clamp - Fuel Pipe
Filter - Fuel
Support - Air Cleaner Element
Screw - Air Cleaner
Cleaner - Air {Inc. key No.'s 1,2, 4, 6, 7,
53 & 54)
Gasket - Air Cleaner
Carburetor Overhau! Kit

+Included in Carburetor Overhaul Kit - Part No. 30469
“Included in Gasket Set  Part No. 383411 .



REPAIR PARTS
36"'RIDING LAWN TRACTOR--MODEL NUMBER L 1Q00AT

BRIGGS AND STRATTON 10 H.P. ENGINE--MODEL NO. 255707, TYPE NO. 0111-01

ISTARTER - MOTOR

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND WARRANTY
SERVICE PERFORMED BY YOUR LOCAL
BRIGGS AND STRATTON DEALER.

Hn

i

A
s N 2
S
0)sO
A a 0 .
3 A VA
e
Y
5
KEY PART DESCRIPTION
NO. NO.
1 394805 Motor - Starting {Inc. Key No's. 2. 3,
4,5.6,7,8,9,10,11& 12)
2 94003 Thru Bolt Assemblv
3 94192 Roll Pin
4 393254 Retainer Kit (inc. Key No.'s 3, 4 & 6)
3 396865 Drive Assembly {Inc. Key No's 3,
4.6&7)
6 280104 Gear

32

PART
NO.

398003

393825

2NN027
(VS

395538
395537

394856

DESCRIPTION

Clutch Assembly

Housing Assembly

Acviaiute Assembiy

Brush Assembly

End Cap Assy. Commutatog (inc. Key
No. 10}

End Cap Assy. Drive



